MODERN EMBER

Arrie

FHuted Mantel

Model: ME-M-TT-2407

OWNER'S MANUAL



Important Safety Instructions

Read and understand the entire manual before attempting to assemble, install,
or operate the product.

'A WARNING | |A CAUTION

Two people required for some steps. Before assembly and installation,
carefully unwrap all parts. Locate
and set aside the hardware kit before

| A WARNING ‘ \ disposing of the packaging.

DO NOT use more than the maximum
load as shown in the diagram. The

use of TVs or loads heavier than the A CAUTION

maximum weights specified may result Use care when assembling the
in instability, causing tip over, which product. Take your time and follow the
could result in serious injury or death. instructions closely.

MAXIMUM LOAD 99 LBS. (45 KG)

L]

SAVE THESE INSTRUCTIONS FOR FUTURE USE.



Tools Required

DRILL PHILLIPS HEAD SCREWDRIVER
(Not Included) (Not Included)
Parts & Hardware
PREPARATION NOTES

» Before you begin, locate the parts and hardware.
Be sure all parts and hardware are present and can be identified.

 To avoid scratching the finish, assemble the product on a soft, non-abrasive surface such as
carpet, thick bedding, or a large blanket.

HARDWARE SAFETY STRAP KIT
PART DESCRIPTION arty i PART DESCRIPTION QTY
NO. NO.
YT A—— b Bracket| 2
WL AL
A RO aot| 21 Y%
1/4 x 25mm
] >
B @)mm Lo Sl || E Nylon Steap |
) 260mm
c 0% Bracket| 2
o racket ¢) I Y

Screw
4 x50 mm

Screw
o | P, 3




Parts & Hardware

PARTS

1 Top 1 3 Left Side 1 6 Left Surround 1
2 Header 1 4 Right Side 1 7 Right Surround 1

5 Base 1 8 Top Surround 1




Installation & Assembly

STEP 1

A | Bolt - 1/4 x 25mm | x4

5

1. Carefully set the Left Side Panel (3) and 3. Repeat for the other 3 holes.
Right Side Panel (4) onto the Base (5)

h in the di :
as shown in the diagram NOTE:

2. Align the holes on the Base (5) with the Bolts (A) will be tightened in Step 3.
Side Panels (3 & 4). Insert Bolt (A) from DO NOT TIGHTEN THEM BEFOREHAND

the top into the base. DO NOT TIGHTEN. or the mantel parts may become misaligned.



Installation & Assembly

STEP 2
A | Bolt - 1/4 x 25mm | x6
r— . x

1. Set the Left Surround (6) and Right Surround (7) onto the Base (5) next to the
corresponding Sides (3 & 4) as shown above.

2. Align the holes on the Side panels (3 & 4) with the holes on the surrounds (6 & 7).
3. Insert Bolt (A) into a hole and tighten with a screwdriver.
4. Repeat for the other 5 holes.

DO NOT OVER-TIGHTEN.



Installation & Assembly
STEP 3

A | Bolt - 1/4 x 25mm | x4

\

1. Carefully set the Header (2) into the middle of the Surround Panels (6 & 7), making
sure the holes are aligned.

2. From the back, insert a Bolt (A) into one of the holes in the Surround Panels (either 6
or 7).

3. Repeat for the other 3 holes.

4. Using the screwdriver, tighten the 4 Bolts (A) from this step and the 4 Bolts (A) from
Step 1.

DO NOT OVER-TIGHTEN.



Installation & Assembly

STEP 4

A | Bolt - 1/4 x 25mm | x3

\

1. Carefully set the Top Surround (8) onto the Left (6) and Right (7) Surrounds, just
below the Header (2). Make sure the corresponding holes are aligned.

2. Insert Bolt (A) from the back of the Header (2).
3. Repeat for the remaining 2 holes.

DO NOT OVER-TIGHTEN.



Installation & Assembly

STEP 5

A | Bolt - 1/4 x 25mm | x4

1. Gently set the Top (1) onto the Side Panels (3 & 4) and the Header (2), making sure
the holes are aligned.

2. Insert Bolt (A) into a hole and tighten with a screwdriver.
3. Repeat for the remaining 3 holes.

DO NOT OVER-TIGHTEN.



Installation & Assembly

STEP 6

040
000

———=

C | Bracket | x2

TN

1. Remove the screws on the electric fireplace and install a Bracket (C) on either side.

DO NOT OVER-TIGHTEN.



Installation & Assembly

STEP 7

1. From the front of the mantel, carefully place the electric fireplace onto the base of the
mantel.

2. Make sure the insert is centered in the mantel opening.



Installation & Assembly

STEP 8

B | Screw - 4.5 x 12mm | x4

1. Using the screwdriver, secure the fireplace insert to the mantel with the screws (B).

DO NOT OVER-TIGHTEN.



Installation & Assembly

STEP 9

@_TF—
s

o

D | Bracket | x2

>

E |Nylon Strap - 260mm | x1

0

janny

G | Screw - 4 x 16 mm | x1

WARN | NG This tip restraint must

be attached to a wall stud using the 50mm

screw (F) enclosed.

a. Attach one bracket (D) securely to the back
top wood panel of the mantel using the 16mm
screw (G) through the smaller hole of the bracket.
It is highly recommended to pre-drill a 1/16" hole
into the wood mantel to prevent splitting.

b. Position the other bracket (D) on the wall over
a wall stud 2 inches below the bracket secured
to the back of the mantel. Attach to the wall stud
using the 50mm screw (F) through the smaller
hole of the bracket.

c. Place the mantel into position so both brackets
are in line vertically.

d. Lace the end of the restraint strap (E) through
the larger hole in each bracket. Bring both ends
together and slide the flat end through the locking
end. Pull it through until all slack is removed.

e. Confirm that the strap is securely laced

and locked.

AVERT'SSEMENT' Ce dispositif

de retenue de pointe doit étre fixé a un montant
mural & l'aide de la vis de 50 mm (F) fournie.

a. Fixez solidement un support (D) a l'arriére
panneau de bois supérieur de la cheminée en
utilisant le 16 mm vissez (G) dans le petit trou du
support. Il est fortement recommandé de
pré-percer un trou de 1/16" dans le manteau

en bois pour éviter les fissures.

b. Positionnez |'autre support (D) sur le mur
au-dessus un montant mural a 2 pouces sous le
support fixé a I'arriére de la cheminée. Fixer au
montant du mur en utilisant la vis de 50 mm (F)

a travers le plus petit trou du support.

¢. Placez le manteau en position de maniére a ce
que les deux supports sont alignés verticalement.
d. Enfilez I'extrémité de la sangle de retenue (E) &
travers le plus grand trou dans chaque support.
Apportez les deux extrémités ensemble et faites
glisser I'extrémité plate a travers le verrouillage
fin. Tirez-le jusqu'a ce que tout le jeu soit éliminé.

e. Vérifiez que la sangle est bien lacée et verrouillé.

- Wall Stud
- Montant de mur
- Perno prisionero de la pared

|ADVERTENC|A' Esta sujecion de

punta debe fijarse a un montante de pared
utilizando el tornillo de 50 mm (F) adjunto.

a. Fije un soporte (D) de forma segura a la

parte posterior panel de madera superior de la
repisa usando el 16 mm atornille (G) a través del
orificio mas pequefio del soporte. Se recomienda
perforar previamente un orificio de 1/16" en la
repisa de madera para evitar que se parta.

b. Coloque el otro soporte (D) en la pared sobre
un montante de pared a 2 pulgadas debajo del
soporte asegurado hasta la parte trasera de la
repisa. Fijar al montante de la pared usando

el tornillo de 50 mm (F) a través del orificio mas
pequefio agujero del soporte.

c. Coloque la repisa en su posicion de modo que
ambos soportes estan alineados verticalmente.
d. Pase el extremo de la correa de sujecion (E) a
través el agujero méas grande en cada soporte.
Trae ambos extremos juntos y deslice el extremo
plano a través del bloqueo fin. Tire de él hasta
eliminar toda la holgura.

e. Confirme que la correa esté bien atada y bloqueado.



MODERN EMBER

Thank you for purchasing the Arrie Fluted Mantel!

Each unit has been manufactured to ensure safety and reliability.

Before first use, read the instructions carefully and keep it for further reference.

Questions, problems, missing parts?
Before returning to store, call Customer Service:

8am-5pm CST, Monday - Friday

Phone: 877-430-0703

Email: resolutions@electricfireplacesdirect.com

Retain this manual for future use.



